



14753

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1	1507	858576T 2	DRIVESHAFT HOUSING ASSEMB	1		
2	16	90350 1	STUD, (M10 x 100)	1	(Long)	
2	16	90350 15	STUD, (M10 x 227)	1	(X-Long)	
3	16	90350 12	STUD, (M10 x 63)	4	(Long)	
3	16	90350 16	STUD, (M10 x 190)	4	(X-Long)	
4	12	856774	WASHER, (.406 x .750 x .105)	5		
5	11	40140	NUT, (M10)	5		
6	22	85822A13	SPEEDOMETER PICK-UP ASSEM	1		
7	22	43335	CONNECTOR, (90 Degree)	1		
8	22	85822	CONNECTOR, (Straight)	1		
9		44343T 1	MOUNT	2		
10	10	42973	BOLT, (M12 x 154)	2		
11	12	30119	WASHER, (.875 Inch Outside Diam	2		
12	11	43528	NUT, (M12)	2		
13		88238A10	WIRE ASSEMBLY, Ground	2		
14	10	41508	SCREW, (.250-20 x .500)	1		
15		858916T	CLAMP	2		
16	10	40107 25	SCREW, (M8 x 25)	4		
17		858745	CAP	4		
18	23	859550	BUSHING	1		
19	17	24873	PIN, Alignment	1		
20	22	855622	FITTING	1		
21		12092A 3	SPACER KIT	1	(X-Long)	
22	17	43043	PIN, Dowel (.375 x .625) (With H	1	(X-Long) (With Hole)	
22	17	43044	PIN, Dowel (.375 x .625) (Witho	1	(X-Long)	